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Package leaflet: Information for the user 

 

SUDAFED, 60 mg film-coated tablets 

pseudoephedrine hydrochloride 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist have told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If any side effects occur, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See wection 4. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

What is in this leaflet 

1. What Sudafed is and what it is used for 

2. What you need to know before you use Sudafed 

3. How to use Sudafed 

4. Possible side effects 

5. How to store Sudafed 

6. Contents of the pack and other information 

 

 

1. What Sudafed is and what it is used for 

 

Sudafed is used in adults and children over 12 years in case of rhinitis for reducing swelling of the 

nasal mucous membrane.  

The pseudoephedrine contained in the medicine effectively reduces the mucosal oedema of the upper 

respiratory tract. 

 

 

2. What you need to know before you use Sudafed 

 

Do not use Sudafed tablets: 

- if you are allergic to pseudoephedrine or any other ingredients of this medicine (listed in section 

6); 

- in patients who use (or have used during the past 2 weeks) antidepressants, known as MAOIs 

(monoamine oxidase inhibitors); 

- in patients who use antibacterial preparation furazolidone; 

- in children under 12 years of age. 

 

Tell your doctor if any of the above applies to you, before taking this medicine. 

 

Warnings and precautions 

Consult your doctor before using Sudafed tablets: 

- if you suffer from cardiovascular diseases (especially coronary heart disease and high blood 

pressure); 

- if you suffer from thyroid diseases, diabetes, impaired renal function, enlarged prostate and/or 

urinary problems; 

- You must stop taking this medicine and talk to a doctor if you do not feel better or if you feel 

worse or if new symptoms develop. 

 

You should be careful when administering SUDAFED tablets in case of high blood pressure, 

obstructive vascular diseases, increased intra-ocular pressure and benign hyperplasia of the prostate. 
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Stop taking Sudafed immediately and refer to your doctor, if you develop any of the following 

symptoms: 

- hallucinations 

- agitation 

- sleep disorders 

- when using pseudoephedrine, abdominal pain or rectal bleeding due to inflammation of the 

colon (ischemic colitis) may occur. If you develop these gastrointestinal symptoms, stop using 

Sudafed and contact a physician immediately. See section 4. 

- if you develop feverish, full-body skin retention (erythema) with pustules. See section 4. 

 

Sudafed may cause a decrease in the blood supply to the optic nerve. If you experience sudden loss of 

vision, stop taking Sudafed and contact your doctor or healthcare provider immediately. See section 4. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor for advice before taking this medicine. 

Do not use Sudafed tablets during pregnancy and breast-feeding, unless your doctor has recommended 

so.  

 

Driving and using machines 

The effect of Sudafed tablets on the ability to drive or use machines is not known. 

 

Other medicines and Sudafed 

Tell your doctor or pharmacist if you are using, have recently used or might use any other medicines. 

Concomitant use of Sudafed tablets with MAO inhibitors (certain antidepressants), furazolidone 

(antibacterial agent), tricyclic antidepressants, amphetamine-like psychostimulants and topical 

vasoconstrictors may cause a rise in blood pressure. 

Sudafed tablets may reduce the effect of certain blood pressure medicines (e.g. beta-adrenergic 

blockers, methyldopa, etc.). 

Concomitant use with moclobemide (antidepressant) may increase the risk of blood pressure rise up to 

a potentially life-threatening level. 

Concomitant administration with oxytocin (post-labour medication) may increase blood pressure.  

Concomitant use with cardiac glycosides may increase the risk of cardiac arrhythmias. 

Concomitant use with ergot alkaloids (medications for migraine prophylactics and treatment) may 

cause ergot poisoning. 

 

Sudafed film-coated tablets contain lactose 

Each film-coated tablet contains 112 mg of lactose monohydrate. If you have been told by your doctor 

that you have an intolerance to some sugars, contact your doctor before taking this medicine. 

 

 

3. How to use Sudafed 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has 

explained to you. Check with your doctor or pharmacist if you are not sure. 

 

Adults and children over 12 years: 1 tablet every 4–6 hours. Maximum daily dose is 4 tablets. Elderly 

patients may use the regular adult doses. 

Sudafed is not suitable for children under 12 years of age due to high active ingredient content. The 

appropriate form of treatment for children 6–12 years of age is the Sudafed syrup. 

 

The medicine is recommended to be taken after meals. If you forget to take the dose, take it as soon as 

possible, but do not take a double dose. 

 

If symptoms persist, contact your doctor! 
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If you take more Sudafed tablets than you should 

Overdose may cause nausea, vomiting, excitement of central nervous system, insomnia, tremor, pupil 

dilation, anxiety, restlessness, hallucinations, convulsions, palpitations, high heart rate, raised blood 

pressure and reflex bradycardia. Additionally, cardiac arrhythmias, rise of blood pressure up to a 

potentially life-threatening level, cerebral haemorrhage, myocardial infarction, psychosis, 

rhabdomyolysis or muscle breakdown, low blood potassium levels and intestinal infarction may occur. 

Drowsiness has been reported in children in case of an overdose. 

This medication must be stored away from the reach of children. Turn to the doctor immediately if you 

suspect overdose. Take this medicine or the package with you to the doctor’s, so that the doctor knows 

which drug you have used. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Post-marketing data 

Not known (frequency cannot be estimated from the available data) 

Cardiac disorders: arrhythmias, myocardial infarction, palpitations, high heart rate 

General disorders and administration site conditions: feeling tense 

Immune system disorders: hypersensitivity 

Investigations: increase in blood pressure 

Nervous system disorders: hyperactivity, drowsiness, cerebrovascular incident, sensitivity disorders, 

tremor 

Psychiatric disorders: anxiety, exaggerated feeling of well being, hallucinations, visual hallucinations 

Renal and urinary tract disorders: pain when passing urine, urinary retention 

Skin and subcutaneous tissue damage: reddened scaling skin rash with subcutaneous nodules and 

blisters, swelling of the skin, itching, rash , sudden fever and reddening of the skin with small blisters 

Gastrointestinal disorders: vomiting, inflammation of the colon due to insufficient blood supply 

(ischemic colitis) 

Decreased optic blood supply (ischemic optic neuropathy) 

 

Very common side effects (occur in more than 1 person in 10): 

Nervous system disorders: headache 

 

Reporting of side effects 

If any side effects occur, talk to your doctor or pharmacist. This includes any possible side effects not 

listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Sudafed 

 

Keep out of the sight and reach of children! 

Sudafed tablets should be stored in original package at room temperature below 25 C, protected from 

light and moisture. Do not use after the expiry date which is stated on the package. The expiry date 

signifies the last date of the month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines no longer required. These measures will help to protect the environment. 
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6. Contents of the pack and other information 

 

What Sudafed contains: 
- The active substance is pseudoephedrine hydrochloride. One tablet contains 60 mg of 

pseudoephedrine hydrochloride. 

- The other ingredients are: 

Tablet core: lactose monohydrate, microcrystalline cellulose, pregelatinised corn starch, 

anhydrous colloidal silica, magnesium stearate 

Tablet coating: hypromellose, red ferric oxide (E172), talc, makrogol 400 

 

What Sudafed looks like and contents of the pack 

Sudafed tablet is reddish, round, convex, film-coated tablet with “SUDAFED” carved on one side. 

Package: 12 tablets in a carton. 

 

Marketing Authorisation Holder 

McNeil Healthcare (Ireland) Limited 

Airton Road, Tallaght 

Dublin 24 

Ireland 

 

Manufacturer 

Janssen-Cilag 

Domaine de Maigremont 

27100 Val de Reuil  

France  

 

In case of any additional questions, contact the local representative of the marketing authorisation 

holder: 

Phone: +372 617 7410 

e-mail: ee@its.jnj.com 

 

This leaflet was last revised in July 2021. 

 


